
University of New Hampshire University of New Hampshire 

University of New Hampshire Scholars' Repository University of New Hampshire Scholars' Repository 

Master's Theses and Capstones Student Scholarship 

Winter 2020 

Environmental, Human Health, and Economic Implications of Environmental, Human Health, and Economic Implications of 

Landfill Leachate Treatment for PFAS Removal Landfill Leachate Treatment for PFAS Removal 

Danyi Feng 
University of New Hampshire, Durham 

Follow this and additional works at: https://scholars.unh.edu/thesis 

Recommended Citation Recommended Citation 
Feng, Danyi, "Environmental, Human Health, and Economic Implications of Landfill Leachate Treatment 
for PFAS Removal" (2020). Master's Theses and Capstones. 1420. 
[...]
age and type, and meteorological condition. Landfill leachate has also been reported as a major 

source of per- and polyfluoroalkyl substances (PFAS) (Masoner et al., 2020). PFAS is a group of 

emerging contaminants that has attracted attention worldwide given their ubiquitous distribution, 

environmental persistence, and severe ecosystem and human health impacts (e.g., cancer, 

immune system weakening, and thyroid hormone disruption) (Grandjean and Clapp, 2015; Wei 

et al., 2019). Previously reported PFAS concentrations in landfill leachate ranged from 5.1 to 

298,559 ng/L across the world (Wei et al., 2019).  

 

Landfill leachate is commonly transported to wastewater treatment plants (WWTPs) and treated 

together with municipal wastewater (hereafter referred to as offsite treatment) (Bilardi et al. 

2018). The offsite treatment method currently applies to around 62% of the leachate generated in 

the US (Dereli et al., 2020). This percentage goes up to 100% in the Republic of Ireland 



2 

 

(McCarthy et al., 2010; Zhao et al., 2018). Nevertheless, WWTPs that employ conventional 

treatment technologies (e.g., biological treatment, oxidation, and coagulation-flocculation) are 

generally ineffective in PFAS removal (Wei et al., 2019). Chen et al. (2018) reported PFAS 

removal efficiencies in WWTPs to range from 1.5-32.2%. Gallen et al. (2018), on the other hand, 

reported elevated PFAS concentrations in the WWTP effluent as compared to influent. This is 

likely a result of the degradation of precursor chemicals during the WWTP’s biological treatment 

process.  

 

Meanwhile, regulations of PFAS compounds are rapidly evolving over the past few years. In 

2016, the US Environmental Protection Agency (EPA) established drinking water Lifetime 

Health Advisory Levels for two groups of PFAS compounds, perfluorooctanoic acid (PFOA) and 

perfluorooctane sulfonate (PFOS) at 70 ng/L, separately or combined (CRS 2019). Since then, 

many states (e.g., California, New Jersey, Vermont, and New Hampshire) have issued more 

stringent drinking water PFAS Maximum Contaminant Levels (MCLs) that cover a broader 

number of PFAS compounds (AWWA 2020a). For instance, New Hampshire established MCLs 

of 12 ng/L for PFOA, 15 ng/L for PFOS, 18 ng/L for perfluorohexane sulfonic acid (PFHxS), 

and 11 ng/L for perfluorononanoic acid (PFNA). These drinking water MCLs also 

simultaneously update the state’s ambient groundwater quality standards, which apply to 

wastewater effluent discharges to groundwater. Additionally, three states including Michigan, 

Montana, and Oregon have regulated PFAS discharges into surface waters for protection of 

drinking water sources (AWWA 2020b). These PFAS regulations in ambient ground and surface 

water bodies imply the potential need of actions be taken by the WWTPs and landfills for 

enhanced PFAS removal or treatment. For those WWTPs that accept landfill leachate with high 



3 

 

PFAS concentrations, they may no longer be able to do so under these regulations. In response, 

landfills may need to develop onsite leachate treatment facilities. Onsite treatment systems refer 

to full-scale treatment systems constructed onsite of landfills (Townsend et al., 2015). They 

adopt a wide range of treatment technologies, including total recirculation, conventional physical 

and chemical treatment, or multi-stage membrane treatment that is capable of providing near-

complete removal of contaminants (Calabrò et al., 2018; Renou et al., 2008; Robinson, 2007; 

Zhao et al., 2012). The near-complete removal facilities allow effluent to be directly discharged 

into the environment, and hence are the most suitable for addressing the need of PFAS 

treatment/removal. However, such treatment facilities often require substantial constructional 

and operational investments (Zhang et al., 2019), which can impose a significant financial 

burden on landfill owners.  

 

To help stakeholders prepare for the potential transition, an enhanced understanding of 

environmental, human health, and economic comparisons of offsite and onsite leachate treatment 

scenarios considering PFAS removal is imperative. Life cycle assessment (LCA) and life cycle 

cost assessment (LCCA) are widely-used tools to quantify the life-cycle environmental and 

economic impacts of a product or system throughout raw material extraction, equipment 

manufacturing, use, and disposal (Liamsanguan and Gheewala, 2008). The application of LCA 

and LCCA in landfill leachate treatment systems is still very limited. To our knowledge, Di 

Maria and Sisani (2017) and Di Maria et al. (2018) are the only two studies that compared the 

environmental impacts of onsite (33% treated onsite and 67% treated offsite) and offsite (100% 

treated offsite) leachate treatment scenarios. Three different onsite leachate treatment schemes 

were considered including evaporation, RO pre-treatment plus evaporation, and 3-stage RO 



4 

 

treatment systems, while offsite treatment was primarily a traditional activated sludge process. 

The 3-stage RO treatment system combined with offsite treatment was found to perform the best 

in all environmental impact categories. Very few studies investigated both the environmental and 

economic performances of onsite leachate treatment systems. Postacchini et al. (2018) assessed 

an onsite leachate treatment system that includes coagulation, flocculation, activated carbon 

filtration, and ion exchange, and highlighted potential environmental and economic tradeoffs as a 

result of treatment chemical selections. Most existing leachate treatment LCA studies used either 

1 m3 of raw leachate treated (Di Maria et al., 2018; Di Maria and Sisani, 2017; Postacchini et al., 

2018) or one average person in a reference year (Xing et al., 2013) as a functional unit (FU). A 

few LCA studies of wastewater treatment systems compared outcomes in terms of both volume 

of wastewater treated and mass of contaminants/nutrients removed (Delre et al., 2019; Rashid et 

al., 2020; Real et al., 2017; Rodriguez-Garcia et al., 2011). They found that using the different 

FUs may result in significantly different environmental, human health, and economic tradeoffs, 

highlighting the importance of balancing various decision objectives and creating win-win 

decision solutions. However, none of these studies have utilized the mass of PFAS treated as a 

FU. 

 

Accordingly, this research aims to quantify the potential environmental, human health, and 

economic implications when landfills shift from offsite to onsite leachate treatment for PFAS 

compliance. To achieve this, we analyzed and compared the environmental, human health, and 

economic performances of a typical onsite and a typical offsite leachate treatment alternative 

using LCA and LCCA using a landfill site located in Zhuzhou, China as a testbed. Two distinct 

functional units were investigated and compared: 1 m3 of leachate treated and 1 g of PFAS 



5 

 

treated. Two hypotheses were tested: 1) environmental, human health, and economic tradeoffs 

exist between onsite and offsite treatment scenarios; 2) the tradeoffs change when different 

functional units are used.  

 

Chapter 2. Method 

The following sections provide a brief background of the landfill site (Section 2.1), a detailed 

description of the two leachate treatment scenarios (Section 2.2), methods utilized for life cycle 

environmental and health impact assessment (Section 2.3) and economic assessment (Section 

2.4), and methods used for sensitivity analysis (Section 2.5).  

 

2.1. Study site description 

Nanjiao landfill, located in the City of Zhuzhou, China, was selected as a testbed system given 

the detailed treatment and material and energy usage data are available to the authors. The 

landfill served a population of 4 million (HP, 2020) with an area of 93,500 m2. It can support 3.6 

million metric tons of wastes with an originally planned service life of 16.7 years. Since its 

opening in 2003, around 1,100 metric tons of wastes were dumped into this site every day, which 

led to an early saturation in 2014. The landfill was closed in 2018 and was capped and lined after 

closure. The climate in Zhuzhou is warm and temperate with a significant amount of rainfall 

throughout the year. The annual average temperature is around 16 ℃ to 18 ℃ and the average 

annual cumulative rainfall is approximately 1,500 mm (CMA, 2020). In 2018, Nanjiao landfill 

generated an average of 300 m3 of leachate per day. The average measured levels of COD, 

BOD5, total suspended solids (TSS), total nitrogen (TN), ammonia nitrogen, and total 

phosphorus (TP) in the leachate were around 1,500, 340, 700, 671, 495, and 3 mg/L, 



6 

 

respectively. Because PFAS is not monitored or measured by Nanjiao landfill, we assumed the 

PFAS concentration in raw leachate to be 150,704 ng/L, which is an average value of the 

previously reported PFAS concentration range (2,849 to 298,559 ng/L) in China’s landfills (Wei 

et al., 2019). 

 

2.2. Description of the two leachate treatment scenarios 

The onsite scenario is currently adopted by Nanjiao landfill. This leachate treatment system 

consists of neutralization, coagulation-flocculation, up-flow anaerobic sludge blanket filter 

(UASB), 2-stage Anaerobic and Aerobic (A/O) reactors, and an additional 3-stage membrane 

treatment process that includes a membrane bioreactor (MBR) system, nanofiltration (NF), and 

reverse osmosis (RO) (Figure 1). The MBR system has built-in ultrafiltration membrane in two 

2.7 m × 3 m × 6.5 m reactors. Nine types of chemicals are used in this scenario for system 

operation and maintenance, including aluminum sulfate (Al2(SO4)3), polyacrylamide (PAM), 

hydrochloric acid (HCl), sodium hydroxide (NaOH), glucose, organosilicon polymer, amino 

trimethylene phosphonic acid (ATMP), sodium hypochlorite (NaClO), and citric acid. Specific 

uses of these chemicals are provided in Table 1. The landfill reported removal efficiencies of the 

main effluent quality parameters (e.g., COD, TN, and TP) to be around 99% (BETC 2019). We 

assumed the same removal efficiency for PFAS, given RO has been previously reported to be 

able to remove 99% of PFOA and PFOS (Flores et al., 2013). The treated leachate is directly 

discharged into the Xiang River, and the retentate is recirculated back to the landfill. Sludge is 

disposed in the landfill without any treatment (e.g., thickening and dewatering).  

 



7 

 

The offsite scenario is a hypothetical scenario consisting of leachate onsite storage, truck 

transportation, and leachate treatment in a local WWTP (Figure 1). The onsite storage tank was 

assumed to be 400 m3 to provide a sufficient buffer for storing the volume of leachate generated 

in one day. The 12-ton vacuum truck was assumed to transport leachate daily to the Longquan 

WWTP located 9.5 km away from Nanjiao landfill. The size of the truck was selected based on 

the maximum truck volume allowed to pass the lowest height of bridges and tunnels in the city. 

This WWTP has an average flow rate of 100,000 m3/day. Its treatment processes consist of 

pretreatment (fine screen and grit chamber), 3-stage Anaerobic/Anoxic/Aerobic (A/A/O) 

treatment, MBR, and UV disinfection. Five types of chemicals are used in the treatment 

processes, including Al2(SO4)3, ferrous sulfate (FeSO4), NaOH, critic acid, and NaClO (specific 

chemical uses provided in Table 1). The Longquan WWTP has relatively high COD, BOD5, 

TSS, TP, and TN removal efficiencies at 92.3%, 99%, 97.3%, 86.2% and 62.3%, respectively, 

according to the plant’s annual report in 2018. Heavy metals were not detected in either the 

influent or the effluent. The Longquan WWTP does not monitor for its PFAS concentration or 

removal efficiency. A previous study reported a 21% PFAS removal efficiency for a WWTP that 

has the identical treatment process as the Longquan WWTP (Pan et al., 2016). Effluent of the 

Longquan WWTP is also discharged into the Xiang River.  

 



8 

 

 

Figure 1. Conceptual process flow diagram for the onsite and offsite leachate treatment scenarios. 

 

2.3. Life cycle environmental and human health assessment 

The environmental and human health impacts of the two leachate treatment scenarios were 

characterized using the Tool for the Reduction and Assessment of Chemical and Other 

Environmental Impacts (TRACI) version 2.1. TRACI is a mid-point life cycle impact assessment 

method developed by the US EPA (Ryberg et al., 2014). It provides characterization factors to 

quantify seven environmental indicators (ozone depletion (OD), global warming (GW), smog 

(SM), acidification (AC), eutrophication (EU), ecotoxicity (ET), fossil fuel depletion (FFD)), and 

three human health indicators (respiratory effects (RE), human health-carcinogens (HHc), and 

human health-noncarcinogens (HHnc)). The analysis was conducted primarily through SimaPro 

9.0, supplemented by the Economic Input-Output Life Cycle Assessment (EIO-LCA) web tool 

(CMU 2018). The assessment adopted a 15-year time horizon as this is a typically assumed 

Landfill 

Leachate

River

Neutralization Coagulation UASB Equalization

A/O reactor (2-stage) MBR NF RO

Onsite storage tank

Fine screen Grit chamber A/A/O reactor (3-stage) MBR

UV disinfection

Onsite treatment scenario Offsite treatment scenario

Al2(SO4)3, FeSO4

HCl, NaOH

Organosilicon 

polymers, Glucose NaClO, HCl, NaOH
ATMP, Critic acid

Al2(SO4)3, PAM

NaClO, Critic acid, NaOH

Chemical flows

Coagulation



9 

 

lifespan for key fixed assets in this study (Pirsaheb et al., 2016). A system boundary of 

construction, operation, and maintenance phases was considered. It has to be noted that because 

the Longquan WWTP was already in place, its construction was excluded from analysis for the 

offsite scenario. The end-of-life phase was neglected for both scenarios because the treatment 

plants are usually refurbished onsite and not fully dismantled (Postacchini et al., 2018).  

 

The characterized result of a certain environmental or human health impact (ILC) was calculated 

and scaled to one FU using Equation 1. 

𝐼𝐿𝐶 =
𝐼𝑐 + ∑ (𝐼𝑜,𝑡+𝐼𝑚,𝑡)15

𝑡=1

𝐾𝐿𝐶
                Equation 1 

where, Ic represents the total impact of the construction phase. Io,t and Im,t are the total impacts of 

the operation phase and the maintenance phase in year t, respectively. KLC is either the total 

volume of raw leachate being treated in a 15-year lifespan which is around 1,650,000 m3, or the 

total amount of PFAS treated in a 15-year lifespan which equals 246,175 g for the onsite 

scenario and 52,219 g for the offsite scenario. The total amount of PFAS being treated was 

calculated as the product of PFAS concentration in raw leachate, total volume of raw leachate 

being treated, and removal efficiencies of PFAS under the two scenarios. Calculations of Ic, Io,t 

and Im,t for the onsite and the offsite scenarios were detailed in the following subsections.  

 

2.3.1. Onsite treatment scenario 

A detailed inventory of the onsite scenario was provided in Table 1. The construction impact of 

the onsite scenario was calculated using the EIO-LCA web tool (CMU 2018) and the 

construction cost was obtained from Nanjiao landfill (Nanjiao Landfill 2018). Particularly, the 

“other nonresidential structure” sector in the US 2002 Producer Price Model was used for this 



10 

 

analysis. The 2002 model was selected because it is the latest model that has incorporated the 

TRACI method. Cost data were obtained in 2018 Chinese Yuan (RMB). They were first 

converted to US dollars (USD) using the 2018 RMB/USD currency rate (6.8 RMB/USD) (SAFE 

2018), and then converted to 2002 US dollar values using the Consumer Price Index obtained 

from US Bureau of Labor Statistics (2020) (refer Table S1 in the Appendix for details). The 

TRACI method embedded in SimaPro and EIO-LCA web tool uses different units for HHc 

(CTUh vs. kg benzene eq), HHnc (CTUh vs. kg toluene eq), RE (PM10 eq vs. PM2.5 eq), and 

ET (CTUe vs. kg 2,4D). We converted the outcomes of these four impact categories to align with 

the units being reported through SimaPro. The conversion factors used were 0.23 PM10 

eq/PM2.5 eq for RE, 2.42×10-7 CTUh/kg benzene eq for HHc, 1.78×10-8 CTUh/kg toluene eq for 

HHnc, and 860 CTUe/kg 2,4D for ET (Thiel et al. 2015). Additionally, averaged values of the 

high and low outputs obtained for HHc, HHnc, and ET from the EIO-LCA web tool were used in 

our analysis.  

 

Impacts associated with the operation phase were calculated based on the electricity 

consumption, chemical usage, and direct water emission data directly obtained from Nanjiao 

landfill (Table 1). For chemicals and membrane materials not found in SimaPro, their closest 

resemblances were used. All the direct emissions except for PFAS were found under waterborne 

emissions in SimaPro, and converted to TRACI impacts. Since there is no impact data related to 

PFAS compounds in SimaPro, we used polychlorinated biphenyls (PCBs) as a surrogate to 

estimate the environmental and human health impacts of PFAS compounds, considering that 

PFAS have been reported to have similar human health effects as PCBs (Petersen et al., 2018). 

Log Kow (n-octanol/water partition coefficient) is a widely used measure of a chemical’s 



11 

 

lipophilicity and hydrophilicity (Sangster, 1997), which also indicates the chemical’s 

bioaccumulation and toxicity characteristics in living organisms and the environment (Cumming 

and Rücker, 2017). The log Kow values of PFAS have been previously reported to be between 5.3 

and 8.4, which is within the range of the log Kow values of PCBs (4.6-9.6) (Eisler and Belisle, 

1996; Smith et al., 2016; Zhang et al., 2013). We identified 29 PCB compounds listed under the 

waterborne emissions in SimaPro (see Table S2 in the Appendix for details). The impacts of each 

PCB compound were calculated using the TRACI method and the average impact values of the 

29 compounds were then used to indicate the impacts of PFAS compounds.  

 

The maintenance phase included chemicals used for membrane cleaning, membrane 

replacement, and membrane disposal (Table 1). Membrane replacement was assumed to occur 

every 5 years for the MBR, and every 3 years for NF and RO based on data collected from 

Nanjiao landfill. New membranes were transported from a manufacturer 840-km away from the 

onsite treatment plant, and used membranes were assumed to be disposed through landfill.  

 

Table 1. The life cycle inventory of the onsite leachate treatment scenario over a 15-year time horizon.  

Inputs type of 
emission/resource 

Total 
amount 

Unit SimaPro Entries Note 

Construction         

Construction 488,001 
$2002 
USD 

EIO-LCA, Construction, other 
nonresidential structure 

 

Operation       

Electricity 15,973,560 kWh 
Electricity, medium voltage {CN}| market 
group for | Alloc Def, S 

 

Sodium Hydroxide 
(NaOH) 

360,000 kg 
Neutralising agent, sodium hydroxide-
equivalent {GLO}| market for | Alloc Def, S 

Adjust pH in equalization 
pool; clean MBR system 

Organosilicon polymers 10,875 kg 
Polystyrene, high impact {GLO}| market for 
| Conseq, U 

Restrain defoam in 
biological tank 

Polyacrylamide (PAM) 7,500 kg 
Polyacrylamide {GLO}| market for | Alloc 
Def, S 

Coagulation 

Hydrogen chloride 
(HCl) 

30,000 kg 
Hydrochloric acid, without water, in 30% 
solution state {RER}| market for | Alloc Def, 
S 

Adjust pH in equalization 
pool; MBR system cleaning 

Amino trimethylene 
phosphonic acid 
(ATMP) 

18,000 kg 
Phosphoric acid, industrial grade, without 
water, in 85% solution state {GLO}| market 
for | Alloc Def, S 

Anti-scaling and descaling 
in NF & RO operation 



12 

 

Glucose 403,500 kg 
Sugar, from sugarcane {GLO}| market for | 